

- Orders in this order set supersede the General Admission Order Set. (*) sections contain diagnosis specific evidenced-based orders that may vary from the general admission orders.

Medications – Scheduled** *Angiotensin-Converting Enzyme Inhibitors or Angiotensin Receptor Blockers***

- Not indicated / contraindicated Reason: _____
- Receiving medication / see home medication record
- lisinopril 5 mg orally once a day
- enalapril 2.5 mg orally once a day
- captopril 12.5 mg orally 3 times a day
- losartan 25 mg orally once a day
- Other: _____

 *Beta-Blockers*

- Not indicated / contraindicated Reason: _____
- Receiving medication / see home medication record
- carvedilol 6.25 mg orally 2 times a day, with meals
- metoprolol tartrate 50 mg orally 2 times a day
- metoprolol tartrate 100 mg orally 2 times a day
- Other: _____

Calcium Channel Blockers

- amLODIPine 5 mg orally once a day
- Other: _____

Nitrates

- nitroglycerin 0.4 mg tablet sublingually every 5 minutes for 3 doses PRN for chest pain Hold for a SBP less than 100 or DBP less than 50.
- nitroglycerin 0.1 mg/hr transdermal film, extended release 1 patch once a day- Remove at bedtime
- nitroglycerin 2% topical ointment 1 inch applied topically every 6 hours
- isosorbide mononitrate 10 mg orally 2 times a day
- Other: _____

 *Platelet Inhibitors*

- Not indicated / contraindicated Reason: _____
- Receiving medication / see home medication record
- aspirin 81 mg orally once a day
- Other: _____

Thienopyridines

- clopidogrel 300 mg orally once if not given in ED
- clopidogrel 75 mg orally once a day
- Other: _____

Physician Initials: _____**Please initial each place that a deletion, addition, or strike through has occurred. Any changes made after initial authentication requires a new order sheet.**

Anticoagulants

- An anticoagulant in conjunction with an anti-platelet medication should be given to all patients.
 - enoxaparin 1 mg/kilogram subcutaneously every 12 hours -- Pharmacy to adjust dose per anticoagulation protocol for patients with CrCl less than 30 ml/min
 - Heparin Weight Based Protocol -- Cardiac Dosing
 - warfarin 2.5 mg orally once a day Indication: _____
 - warfarin 5 mg orally once a day Indication: _____
 - Other: _____

Lipid-Regulating Agents

- Not indicated / contraindicated Reason: _____
- Receiving medication / see home medication record
- simvastatin 10 mg orally once a day, in the evening
- Other: _____

Ancillary Medications

- docusate sodium 100 mg orally 2 times a day
- Other: _____


Medications - PRN

- morphine 4 mg intravenously every 5 minutes for x 3 doses PRN for chest pain


Nursing

- Cardiac monitor (continuous)with ST segment analysis monitoring and BP monitoring every 10 minutes
- Education, activity
- Education, diet

Laboratory *

- Cardiac Reflex Panel STAT (includes repeat every 2 hours x 2) **if not ordered in ED**
 - Myoglobin- Repeat x1 only
 - Troponin-I
 - Creatine kinase, MB isoenzyme (CK-MB)
- Cardiac Screening Tests STAT **if not ordered in ED**
 - Basic metabolic panel
 - Prothrombin time (PT) and international normalized ratio (INR)
 - Complete blood cell count with automated white blood cell differential
 - Magnesium (Mg) level, serum
- Lipid panel 

Diagnostic Tests

- 12-lead ECG 
- Echocardiogram, transthoracic
- Cardiac Cath
 - Left Heart Cath
 - Right Heart Cath
 - Coronary only
 - Initiate cardiac cath orders
- Radionuclide cardiac imaging, stress
 - Treadmill
 - Persantine
 - Physician performing stress test: _____

Physician Signature: _____**Date:** _____ **Time:** _____

Please initial each place that a deletion, addition, or strike through has occurred. Any changes made after initial authentication requires a new order sheet.